21A Tuffy Tiller Page 1 of 18 Bolo Tines & Wheels

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "21A Tuffy Tiller Page 1 of 18 Bolo Tines & Wheels"

Transcription

1 21A Tuffy Tiller Page 1 of 18 Bolo Tines & Wheels

2 21A Tuffy Tiller Page 2 of 18 Bolo Tines & Wheels Ref # Part Number Qty S/P/F Description S Bolt-Hex Head, 3/8-16 x 1", Grade 5, Tine Mounting S Bolo Tine-Single, Right Hand tine used on left side of tiller S Locknut-Hex Hd, 3/ Bolt-Hex Hd, 3/8-16 x 1-3/4" (tine holder to tiller shaft) S Replacement Set of 16 Bolo Tines Including eight right hand tines, eight left hand tines, and all required assembly hardware S Bolo Tine-Single Left Hand tine used on right side of tiller S Tine Holder for bolo tines, left and right sides S Wheel & Tire Assy-Left Side S Wheel & Tire Assy-Right Side S Clevis Pin.312" x 1-3/4" secures wheel hub to wheel shaft S Hair Pin Cotter

3 21A Tuffy Tiller Page 3 of 18 Bumper & Carburetor Guard Attachment

4 21A Tuffy Tiller Page 4 of 18 Bumper & Carburetor Guard Attachment Ref # Part Number Qty S/P/F Description /P Carburetor Guard S Nut - Hex Head, 5/ S Lockwasher - 5/ Bolt - Hex Head, 5/16-18 x 2-1/2? Bumper S Bolt - Hex Head, 5/16-18 x 1-1/2

5 21A Tuffy Tiller Page 5 of 18 Drive Shaft Assembly

6 21A Tuffy Tiller Page 6 of 18 Drive Shaft Assembly Ref # Part Number Qty S/P/F Description S Bolt-Hex Head, 5/16-24 x 3" Grade S Washer-Belleville S Pulley-Transmission S Key-Transmission Pulley, 3/16 x S Support Washer-Front S Snap Ring S Bearing-Tapered Roller with race S Support Washer-Rear /P Driveshaft Assembly AR S Shim-Rear Bearing Cap,.010 thick AR S Shim-Same as above except.030 thick AR S Shim-Same as above except.005 thick AR S Shim-Same as above except.062 thick 1325C AR S Shim Set Includes the following shims two # , two , one , and one

7 21A Tuffy Tiller Page 7 of 18 Engine, Engine Brackets & Forward Drive Mechanism

8 21A Tuffy Tiller Page 8 of 18 Engine, Engine Brackets & Forward Drive Mechanism Ref # Part Number Qty S/P/F Description 1 1 Engine - Tecumseh, recoil start Contact your local authorized engine service dealer for engine parts and service Refer to your engine nameplate for engine model/type number S Bracket, Belt Cover S Lockwasher - 5/16" Bolt - Hex Hd, 5/16-24 x 1/2" Decal - Warning, Hot Surfaces Belt Cover (Includes decal ) S Bolt - Flanged Hd, Self-Tapping, 1/4-20 x 1/2" S Nut - Hex Hd, 5/16-18" S Support Washer Bracket, Engine, Right AR S Shim S Spacer 12A S Key - 3/16" x 1" S Pulley, Engine Driven Washer, Belleville S Bolt-Hex Hd, 3/8-24 x 1" S Bracket, Engine, Left S Bolt - Hex S Belt Pulley Guard S Belt Guide Bolt - Hex Hd, 3/8-16 x 1-1/2" S Idler Pulley S Idler Lever S Locknut - 3/8-16" /P Washer, Flat Klip Ring S V-Belt S Spring, Return Bushing - Idler Lever S Bolt - Hex Hd, 5/ x 3/4" Grade S Washer, Belleville, Transmission Pulley S Pulley - Transmission S Bracket - Cable Mount Decal - Stabilization Bolt - 5/16-18 x 5/8" Engine Bracket to Transmission S Clevis Pin-Control Cable S Washer - flat, 3/8"

9 21A Tuffy Tiller Page 9 of 18 Frame Weight Kit

10 21A Tuffy Tiller Page 10 of 18 Frame Weight Kit Ref # Part Number Qty S/P/F Description S Frame Weight S Bolt-Hex Head, 1/4-20 x 1-1/ S Bolt-Hex Head, 5/16-18 x 1-1/ S Nut, Hex Hd., 1/ S Lockwasher - 5/ S Nut, Hex Hd., 5/16-18

11 21A Tuffy Tiller Page 11 of 18 Handlebars, Forward Clutch Cable & Handlebar Mounting Hardware

12 21A Tuffy Tiller Page 12 of 18 Handlebars, Forward Clutch Cable & Handlebar Mounting Hardware Ref # Part Number Qty S/P/F Description S Handlebar, Upper (Incl. Decal ) Decal-Forward Clutch Bail S Bolt-Curved Hd., 5/16-18 x 1-1/2" S Bolt-Hex Hd, 1/4-20 x 1-1/4" S Bracket, Cable Bail-Forward Clutch S Screw, x 2" S Spring-Forward Clutch S Lockwasher-5/16" S Nut-Hex Hd, 5/ S Nut-Hex Hd., Lock, 1/ S Cable Assy-Forward Clutch S Bolt-Hex Hd, 3/8-16 x 3/4" S Locknut-Hex Hd, 3/ S Washer-Flat, 3/ S Bolt-Hex Hd, 5/16-18 x 3" S Support, Handlebar S Locknut-Hex Hd, 5/ Handlebar, Lower Klip Ring S Clevis Pin S Screw-1/4-20 x 1/2" Self-Tapping Hex Head Graphics Panel Decal-Troy-Bilt Tuffy (model name & logo)

13 21A Tuffy Tiller Page 13 of 18 Tine Hood, Depth Regulator & Drag Bar

14 21A Tuffy Tiller Page 14 of 18 Tine Hood, Depth Regulator & Drag Bar Ref # Part Number Qty S/P/F Description S Bolt-Flanged Hd, Self-Tapping, 1/4-20 x 1/2" Decal-Hood (Contains operating and safety instructions) S Tine Hood (Includes tine flap and decal ) Bolt-Hex Hd, 5/16-18 x 1/2" S Nut-Flange Lock, 5/ S Depth Regulator Lever 8A S Spiral Pin S Spring-Depth Regulator S Spacer S Bolt-Hex Hd, 1/4-20 x 1" S Locknut-Hex Hd, 1/ Bracket-Hood, Right Hand S Bracket-Hood, Left Hand S Lockwasher, 5/16" S Bolt-Flanged Hd, 5/ x 1" S Nut-Hex Hd, 5/ Bolt-Hex Hd, 5/ x 1-1/4" S Bushing-Drag Bar S Drag Bar

15 21A Tuffy Tiller Page 15 of 18 Transmission Housing, Covers, Seals, Gaskets & Plug

16 21A Tuffy Tiller Page 16 of 18 Transmission Housing, Covers, Seals, Gaskets & Plug Ref # Part Number Qty S/P/F Description S Plug - Transmission Oil Fill/Check S Bolt - Hex Hd., Flange Lock, 5/16-18 x 5/8", GR S Gasket - Transmission Oil Fill/Check Plug Cover - Transmission Housing Front 5A S Cover - Transmission Housing, Rear S Gasket - Transmission Housing Cover (Front and Rear) S Oil Seal - Driveshaft S Oil Seal - Wheelshaft S Transmission Case, Rear Housing and Tube Assembly S Oil Seal - Tine Shaft S Gasket - Bearing Cap (.010" thick) Gasket - Bearing Cap (.030" thick) S Cap - Rear Bearing S Bolt - Flanged Hd., 5/16-18 x 1" S Bolt - Flanged Hd., 5/16-18 x 3/4" S Lockwasher, 5/16"

17 21A Tuffy Tiller Page 17 of 18 Wheel Shaft & Tiller Shaft Assemblies

18 21A Tuffy Tiller Page 18 of 18 Wheel Shaft & Tiller Shaft Assemblies Ref # Part Number Qty S/P/F Description S Retainer - Snap Ring, "E" Type S Retainer - Snap Ring AR S Shim 0.062" Thick AR S Shim 0.030" Thick AR S Shim 0.015" Thick AR S Shim 0.010" Thick AR S Shim 0.005" Thick S Bushing-Bronze S Wheel Shaft S Key - Wheel Shaft, Hi Pro, 1/4 x S Spacer S Worm Gear - Wheel Shaft S Tiller Shaft S Woodruff Key - Tiller Shaft S Worm Gear - Tiller Shaft

HP ROTO-TILLER (S/N UP) Page 1 of 14 DRIVE SHAFT ASSEMBLY

HP ROTO-TILLER (S/N UP) Page 1 of 14 DRIVE SHAFT ASSEMBLY 12060 3HP ROTO-TILLER (S/N 120600100101-UP) Page 1 of 14 DRIVE SHAFT ASSEMBLY 12060 3HP ROTO-TILLER (S/N 120600100101-UP) Page 2 of 14 DRIVE SHAFT ASSEMBLY Ref # Part Number Qty S/P/F Description 1 1100004

More information

I Illustrated Parts List CRT B. Tiller. Repair Parts Manual

I Illustrated Parts List CRT B. Tiller. Repair Parts Manual Illustrated Parts List 15-12 I502012 CRT 1 54001152B Repair Parts Manual Tiller HANDLE ASSEMBLY 1 711100 Screw, Pan Hd. #10-24 UNC 2 53212656 Panel, Control 3 532104164 Tie, Cable 4 53212477 Grip, Handle

More information

LARGE FRAME REAR TINE TILLERS SERIES 2

LARGE FRAME REAR TINE TILLERS SERIES 2 Parts Manual for LARGE FRAME REAR TINE TILLERS SERIES 2 MODEL R5002B R5002R R8002B R8002BE RT5 RT5X RT8 RT8S McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

MT (10/19/07) Rev. 02 PARTS MANUAL

MT (10/19/07) Rev. 02 PARTS MANUAL MT1741210 (10/19/07) Rev. 02 PARTS MANUAL Table Of Contents PRODUCT COMPONENTS PAGES Engine... 4 Frame... 6 Drive... 8 Auger Housing... 10 Discharge Chute... 12 Handle Assembly... 14 Shift Yoke... 16

More information

ILLUSTRATED PARTS LIST MFG ID NO CUSTOMER CATALOG NO. SORT Printed in USA TH

ILLUSTRATED PARTS LIST MFG ID NO CUSTOMER CATALOG NO. SORT Printed in USA TH ILLUSTRATED PARTS LIST MFG ID NO. 00000 CUSTOMER CATALOG NO. SORT00 0..0 TH Printed in USA TILLER - - MODEL NUMBER SORT00 (00000) HANDLE ASSEMBLY 0 0 Throttle, Control 0 Grip, Handle 0X Grommet, Handle

More information

HORSE-SILVER ANNIVERSARY(8HP) TILLER (S/N D Page 1 of 22 BUMPER ASSEMBLY

HORSE-SILVER ANNIVERSARY(8HP) TILLER (S/N D Page 1 of 22 BUMPER ASSEMBLY 0360 HORSE-SILVER ANNIVERSARY(8HP) TILLER (S/N D0000001 Page 1 of 22 BUMPER ASSEMBLY 0360 HORSE-SILVER ANNIVERSARY(8HP) TILLER (S/N D0000001 Page 2 of 22 BUMPER ASSEMBLY GW-1900830 0 BUMPER-HSE 1 1900776004

More information

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 2 of 19 Chassis & Hood 1 690566 Seat 2 028X23 Cap, Push On 3 094057 Spring 4 26X229 Screw 5 1001054 Bolt,

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

CHASSIS & HOOD F L Ihr Ersatzteilspezialist im Internet

CHASSIS & HOOD F L Ihr Ersatzteilspezialist im Internet MODEL 000x0A CHASSIS & HOOD 0 0 MODEL 000x0A CHASSIS & HOOD 0 Seat E Hood 0x Washer 0 Bolt, Wing 00x Bolt, Carriage E0 Bracket, Hinge 00x Bolt, Shoulder 00x Bolt, Shoulder Rod, Battery 0x Nut, Flange E0

More information

290 Chain Saw UT A Page 1 of 14 Accessories & Tools

290 Chain Saw UT A Page 1 of 14 Accessories & Tools 290 Chain Saw UT-10661-A Page 1 of 14 Accessories & Tools 290 Chain Saw UT-10661-A Page 2 of 14 Accessories & Tools Ref # Part Number Qty S/P/F Description 98293 1 BUMPER SPIKE 98488 1 ROTOR REMOVAL TOOL

More information

21" STEEL DECK WALK BEHIND MOWER "MR" SERIES 17

21 STEEL DECK WALK BEHIND MOWER MR SERIES 17 Parts Manual for "MR" SERIES 17 PUSH MODELS MR216017B MR216017BV MRP216517B WMR216017B WMR216017BV WMR216517B PROPELLED MODELS MRP216017B MRP216017BV MRP216517B WMRP216017B WMRP216517B EMRP216017B EMRP216517B

More information

300 Chain Saw UT Page 1 of 16 Accessories I

300 Chain Saw UT Page 1 of 16 Accessories I 300 Chain Saw UT-10687 Page 1 of 16 Accessories I 300 Chain Saw UT-10687 Page 2 of 16 Accessories I Ref # Part Number Qty Description A-02177 A02177 1 BUMPER SPIKE KIT 9477299 9477299 1 RUBBER TUBING (10')

More information

Parts List. Model Revision 00 TP LT-R

Parts List. Model Revision 00 TP LT-R Parts List Model 7800276 Revision 00 Rev. Date 03/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Engine Mount... 6 Motion Drive... 8 Electrical System... 12 Chassis & Hood... 14 Decals...

More information

Reproduction. Not for. Parts Manual. 43cc 2-Cycle. Mini Cultivator

Reproduction. Not for. Parts Manual. 43cc 2-Cycle. Mini Cultivator Parts Manual Attachment Mfg. No. Description 1695764 Roticul, 43cc 2 Cycle Mini Cultivator 1695920 Roticul, 43cc 2 Cycle Mini Cultivator 43cc 2-Cycle Not for Mini Cultivator Reproduction Manual Part No.

More information

42516x92B Lawn Tractor (2002) Page 1 of 17 Chassis & Hood

42516x92B Lawn Tractor (2002) Page 1 of 17 Chassis & Hood 42516x92B Lawn Tractor (2002) Page 1 of 17 Chassis & Hood 42516x92B Lawn Tractor (2002) Page 2 of 17 Chassis & Hood 1 094163 1 Seat 2 028X23MA 1 Cap, Push On 3 094057MA 1 4 26X229MA 1 5 094160 1 Bolt,

More information

CRT 51. Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar I SERVICE

CRT 51. Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar I SERVICE SERVICE 8 I9900001 IPL, CRT 51, 1999-02, 106 23 87-67 CRT 51 Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar Replaces Ersetzt Remplace Vervangt Reemplaza Ersätter 106

More information

F L CHASSIS & HOOD

F L CHASSIS & HOOD MODEL xb 3 CHASSIS & HOOD 43 44 4 4 4 3 0 3 4 0 34 3 3 3 3 4 0 0 4 4 4 4 3 0 3 4 MODEL xb CHASSIS & HOOD 000 Seat 0x Cap, Push 0n 3 0 Spring 4 x Screw 0004 Bolt, Wing 0x4 Washer 00x Bolt, Shoulder 044E0

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R Commercial WY48 Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table of Contents Mower Assembly..

More information

ILLUSTRATED PARTS BOOK. 196cc Rear Tine Tiller MODEL#: PRTT196E. MAT Engine Technologies, LLC, REV A202643, PG 1

ILLUSTRATED PARTS BOOK. 196cc Rear Tine Tiller MODEL#: PRTT196E. MAT Engine Technologies, LLC, REV A202643, PG 1 ILLUSTRATED PARTS BOOK 196cc Rear Tine Tiller MODEL#: PRTT196E MAT Engine Technologies, LLC, REV. 20130321 A202643, PG 1 Table of Contents Upper Handle Assembly 3 Forward Controls. 4-5 Rear Controls 6-7

More information

320 Series Models 325, 326, 327

320 Series Models 325, 326, 327 0 Series Models,, ROTARY MOWER Published 0/ PARTS MANUAL SECTION An Operator s Manual was shipped with the equipment. The Operator s Manual is an integral part of the safe operation of this machine and

More information

Parts List. Model Reproduction. Not for Revision B

Parts List. Model Reproduction. Not for Revision B Parts List Model 1695539 1737492 Revision B Rev. Date 10/2009 Table Of Contents PRODUCT COMPONENTS PAGES Engine... 4 Frame... 6 Drive... 8 Auger Housing... 10 Discharge Chute... 12 Handle Assembly...

More information

Walk-Behind Lawn Mowers

Walk-Behind Lawn Mowers Walk-Behind Lawn Mowers Parts Manual Models 171 LM21 16 LM21S 17 LM21SW 04502100 / Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied with the unit.

More information

52100x92A Garden Tractor (1999) Page 1 of 25 Blade Drive

52100x92A Garden Tractor (1999) Page 1 of 25 Blade Drive 52100x92A Garden Tractor (1999) Page 1 of 25 Blade Drive 52100x92A Garden Tractor (1999) Page 2 of 25 Blade Drive 1 094607E700 Cover, Right Pulley 2 26X250MA Screw 3 015X84MA Nut 4 037X92MA Belt, Secondary

More information

Parts Manual. Reproduction. Not for. Manual Part No Revision 00 Rev. Date 10/2008 TP ST-J

Parts Manual. Reproduction. Not for. Manual Part No Revision 00 Rev. Date 10/2008 TP ST-J 1695575 Parts Manual Manual Part No.1737373 Revision 00 Rev. Date 10/2008 Table Of Contents PRODUCT COMPONENTS PAGES Engine and Frame Group - Steerable... 4 Traction Drive Group... 6 Auger Housing...

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 SERIES SECTION: 0 Griffin Ave. Selma, AL 0 () () 00 Parts Ordering 00 0 Fax 00 www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL October, 0 0

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 / 0 SECTION: 0 Griffin Ave. Selma, AL 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL SEPTEMBER,

More information

MODEL 40507x8C REPAIR PARTS CHASSIS & HOOD

MODEL 40507x8C REPAIR PARTS CHASSIS & HOOD MODEL 007xC CHASSIS & HOOD 2 3 7 9 2 9 2 2 2 27 2 29 32 3 3 37 3 0 39 2 3 7 3 MODEL 007xC CHASSIS & HOOD Seat 90 2 Cap, Push 0n 2x 3 Spring 907 Screw 2x9 Bolt, Wing 0 Washer x7 7 Bolt, Shoulder 9x Support,

More information

JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION

JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION Dual Stage Snowthrower 1130SE PARTS IPL1735373 MANUAL North American Edition Litho in USA Table Of Contents PRODUCT COMPONENTS PAGES Engine

More information

REPAIR PART'S MANUAL. MODEL NO. WEFX550E 5 HP 24 Inch Tiller TR PRINTED IN U.S.A.

REPAIR PART'S MANUAL. MODEL NO. WEFX550E 5 HP 24 Inch Tiller TR PRINTED IN U.S.A. REPAIR PART'S MANUAL MODEL NO. WEFX550E 5 HP 24 Inch Tiller 172774 12.14.99 TR PRINTED IN U.S.A. HANDLE ASSEMBLY 1 127046X550 Bracket, Handle 2 72140512 Bolt, Carriage 5/16-18 UNC x 1-1 2 3 9266R Grip,

More information

Supplement to Spare Parts Catalogue. Model : FT Dual Transmission - F

Supplement to Spare Parts Catalogue. Model : FT Dual Transmission - F Supplement to Spare Parts Catalogue Model : FT - 60 Dual Transmission - F10001760 CONTENTS Tab. No. Sheet No. DESCRIPTION Page No. 1 101764-8 HEAD LIGHT, REAR LIGHT AND PLOUGH 1 LAMP 2 101766A-7 SHEET

More information

21" STEEL DECK WALK BEHIND MOWERS SERIES 17

21 STEEL DECK WALK BEHIND MOWERS SERIES 17 Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 17 PUSH MODELS 216517B 2167517BV R215517HC R2167517BV PROPELLED MODELS P215517HC P216517B P2167517BV P2167517BVE P217017BV P217017BVE RP215517HC

More information

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 2 of 25 Drive Assembly 1 26X249 Screw 2 095315 Knob, Parking Brake 3 711691 Nut, Push 4 1001217 Z Rod, Parking

More information

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 2 of 57 Air Filter & Muffler Ref # Part Number Qty S/P/F Description 11011 KM-11011-7003 1 S CASE-AIR FILTER 11013 KM-11013-7009

More information

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number: Parts Catalog R WYZ48/ 52/60 Zero Turn Mower Worldlawn Power Equipment, Inc. 2415 Ashland Avenue, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Content Content Mower Assembly.. 1 Mower Deck Assembly.

More information

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 2 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

More information

K&T Saw Shop or MC 92 04/77 to 07/77 IPL Page 1 of 9 Accessories

K&T Saw Shop or MC 92 04/77 to 07/77 IPL Page 1 of 9 Accessories 15-400165 MC 92 04/77 to 07/77 IPL 91077 Page 1 of 9 Accessories 15-400165 MC 92 04/77 to 07/77 IPL 91077 Page 2 of 9 Accessories 68899 Piston Assy, 2.170 68897 Piston Assy, 2.175 87940 Piston Assy, 2.185

More information

ILLUSTRATED PARTS BOOK. 196cc Rear Tine Tiller MODEL#: P-RTT-196MD-[E] MODEL#: P-RTT-196MD

ILLUSTRATED PARTS BOOK. 196cc Rear Tine Tiller MODEL#: P-RTT-196MD-[E] MODEL#: P-RTT-196MD ILLUSTRATED PARTS BOOK 196cc Rear Tine Tiller MODEL#: P-RTT-196MD-[E] MODEL#: P-RTT-196MD 1 Table of Contents Upper Handle Assembly... 3 Base Assembly... 4 Parts List... 5-6 Tines &Tine Shield... 7-8 Transmission...

More information

All-Purpose Matador 17/20

All-Purpose Matador 17/20 All-Purpose Matador 17/20 PARTS LIST Advance MODELS 56172500(17/115V) 56172510(17/100V), 56172600(20/115V) 56172505(17/230V/OBS) 56172605(20/230V/OBS) revised 5/01 00-2 TABLE OF CONTENTS 1 DESCRIPTION

More information

Sno-Thro. Parts Manual. Models ST8524E ST724E ST5524E ST ST ST7524

Sno-Thro. Parts Manual. Models ST8524E ST724E ST5524E ST ST ST7524 Sno-Thro Parts Manual Models 93204 - ST24E 932046 - ST724E 932047 - ST24E 93204 - ST20 9323 - ST20 932312 - ST724 006600A /06 Printed in USA THE MANUAL Before you operate your unit, carefully and completely

More information

826LE Power Max Snowthrower

826LE Power Max Snowthrower Form Number 3329-772 826LE Power Max Snowthrower Model No. 38620-240000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply: the part number, the quantity, and

More information

Parts Catalog. Commercial / Residential 28 Mower

Parts Catalog. Commercial / Residential 28 Mower Parts Catalog R Commercial / Residential 28 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number:1-866-9-Mowers(1-866-966-9377) CONTENT CONTENT Mower

More information

Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Reproduction. Not for 21STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for Parts Manual for SERIES 20 Model No. Description 7800428 2167520B 7800596 217020B 7800841 217520B 7800437 N2167520B 7800600 N217020B 7800438 NP2167520B 7800601 NP217020B 7800692 NP2187520 7800771 NP2187520

More information

909/1 SERIES SLICER TECHNICAL MANUAL

909/1 SERIES SLICER TECHNICAL MANUAL The Choice of Experience 909/1 SERIES SLICER TECHNICAL MANUAL SPECIFICATION SHEET INSTALLATION INSTRUCTIONS OPERATION INSTRUCTIONS CLEANING INSTRUCTIONS MAINTENANCE INSTRUCTIONS TROUBLE SHOOTING INSTRUCTIONS

More information

Trim N' Edge String Trimmer UT Page 1 of 12 Accessories

Trim N' Edge String Trimmer UT Page 1 of 12 Accessories Trim N' Edge String Trimmer UT-20697 Page 1 of 12 Accessories Trim N' Edge String Trimmer UT-20697 Page 2 of 12 Accessories Ref # Part Number Qty S/P/F Description 18453 1 /P GREASE, MULTI-PURPOSE PS24306

More information

Craftsman Snow Thrower Model PARTS LIST

Craftsman Snow Thrower Model PARTS LIST Craftsman Snow Thrower Model 24.88955 11 13 3 26 24 9 1 18 54 6 25 15 20 23 16 5 14 1 55 9 4 4 28 8 30 2 5 56 35 36 46 3 39 50 53 43 38 48 52 42 51 41 40 49 4 44 31 45 31 21 29 34 9 19 10 32 22 26 Craftsman

More information

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42 Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 2 of 27 42" Mowing Deck 3 97600A 1 S 42" Deck Ass'y. Code: N notates a new part (not previously

More information

REAR ENGINE RIDER SERIES 16 & 18

REAR ENGINE RIDER SERIES 16 & 18 Parts Manual for REAR ENGINE RIDER SERIES 16 & 18 MODELS 20816B N20816B 20816BE N20816BE 281016BE 2818BE N281016BE 301016BE 301216BE 3018BE 3316BVE 3318BVE 3316KVE 33118KVE IT IS THE POLICY OF SNAPPER

More information

Retriever 5100G/P. 11/89 revised 10/02 FORM NO

Retriever 5100G/P. 11/89 revised 10/02 FORM NO Retriever 5100G/P PARTS LIST Advance MODELS 56497000, 56497010 This parts list is for machines after serial number 353005 All models covered in this manual are OBSOLETE 11/89 revised 10/02 FORM NO. 56042216

More information

HYDRAULIC ASSEMBLY (TL)

HYDRAULIC ASSEMBLY (TL) HYDRAULIC ASSEMBLY (TL) REF. REF. 2 3 6 7 0 2 3 7 20 2 22 23 2 2 26 27 2 30 3 32 33 3 3 36 37 3 3 0 2 3 6 3 2 6 2 6 23 6 2 23 HYDRAULIC ASSEMBLY (TL)... 3 076...2... PULLEY 2... 3 077...2... KEY, MM SQ

More information

36" & 42" CUTTER DECKS

36 & 42 CUTTER DECKS 36" & 42" CUTTER DECKS REF # PART # DESCRIPTION 36 42 REF # PART # DESCRIPTION 36 42 1 93470001 CUTTER DECK,36" W/CAPS(33) & DECALS X 57 15990003 MACHINE KEY 1/4X1/4X1 X X 1 93480001 CUTTER DECK,42" W/CAPS(33)

More information

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded WRIGHT MANUFACTURING, INC. - 4600X WEDGEWOOD BLVD - FREDERICK, MD 21703 Revised 01/2007 36" CUTTER DECK

More information

MAGNUM SmartSteer TM Spreader Sprayer. Parts Manual

MAGNUM SmartSteer TM Spreader Sprayer. Parts Manual MAGNUM SmartSteer TM Spreader Sprayer Parts Manual Model # MAGNUM SmartSteer TM C3C For Technical Support Contact your local dealer or PermaGreen Supreme, Inc. at (800) 346-2001 or via e-mail at tech@permagreen.com

More information

Parts Manual MZ5225 /

Parts Manual MZ5225 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual MZ5225 / 966690502 Please

More information

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75" Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75 Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap 1 MTD 16655 Dash Panel Support Brkt. 2 MTD 16656 Dash Panel 3 MTD 710-0118 Hex Bolt 5/16-18 x.75" Lg.* 4 MTD 725-0963 Bulb 5 MTD 710-0776 Hex AB-Tap Scr. 1/4 x.62" 6 MTD 725-1058 Socket 7 MTD 712-0267

More information

Models 820 and 840 2

Models 820 and 840 2 Models 820 and 840 2 Models 820 and 840 1 783-0250 Hood 2 738-0952 Shld. Bolt.375" Dia. x.5" 3 736-0175 Spr. Washer.265" I.D. x.562" OD 4 710-0751 Hex Bolt 1/4-20 x.62" * 6 7-0271 Hex Sems Nut 1/4-20 Thd.

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Models E640F, E660F, E6C0F & E660G

Models E640F, E660F, E6C0F & E660G Models E0F, E0F, EC0F & E0G 0 0 0 0 0-0 Lock Jam Nut /- -0 Flat Idler -B Auger Idler Arm 0-0A Hex Cap Screw /- x.0-0 Shoulder Screw -0 Flat Washer,. x. x.0-0 Extension Spring -0 Hex Nut /- -00 Hex Nut

More information

Walk-Behind Lawn Mowers

Walk-Behind Lawn Mowers Walk-Behind Lawn Mowers Parts Manual Models 160 - LM21 182 - LM21 18 - LM21S 184 - LM21SW 04056800 6/10 Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

18 PARTS DRAWING VQ802SPH, VQ1002SP. Part No Form No. F021302G. Page 8 of 16

18 PARTS DRAWING VQ802SPH, VQ1002SP. Part No Form No. F021302G. Page 8 of 16 18 PARTS DRAWING VQ802SPH, VQ1002SP Part No. 830542 Form No. F021302G Page 8 of 16 Part No. 830542 Form No. F021302G Page 9 of 16 19 VQ1002SP VQ802SPH PARTS 1 ENGINE 10 HP INTEK B&S 430352 1 - - ENGINE

More information

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded)

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded) Parts List for The & Wright Stander Mower (For Serial Numbers 00 and Higher Until Superseded) Replace with newer revisions as they become available 00 Wright Manufacturing, Inc. All rights reserved Revised:

More information

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant PIÈCES DÉTACHÉES Tondeuse à conducteur marchant SNM6X (ESPV21) Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90

More information

Cut off saw - Starter assy and engine

Cut off saw - Starter assy and engine Cut off saw - Starter assy and engine Copyright Comet USA, Inc. 1/9/2015 1-13 Cut off saw - Starter assy and engine Ref.Nu Qty Part number Description Validity from Validity till Notes Bulletin 1 4 097000092AR

More information

1 KW-880 Parts Manual

1 KW-880 Parts Manual Headstock... 2 Hitch Beam... 4 Central Gearbox... 6 Central Gearbox... 8 Intermediate Beam... 10 Intermediate Beam... 12 Intermediate Beam Outside... 14 Intermediate Beam Outside... 16 Outer Support Tube...

More information

MAGNA AMERICAN MAGNA/GENERAL POWER PARTS INTERCHANGE

MAGNA AMERICAN MAGNA/GENERAL POWER PARTS INTERCHANGE General Power Equipment Co. Service Department 201 E. Brink St. Harvard, Illinois 60033 815/943-7421 MAGNA AMERICAN Effective March 15, 1986 MAGNA/GENERAL POWER PARTS INTERCHANGE The following interchange

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information

CHIPPER/SHREDDER SERIES

CHIPPER/SHREDDER SERIES Parts Manual CHIPPER/SHREDDER SERIES SIMPLICITY MODELS Mfg. No. Description 1692201 2/10, 2C Chipper/Shredder (Electric Motor) 1692202 3/10 Chipper/Shredder (Electric Motor) 1692203 5C Chipper/Shredder

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

PART'S MANUAL SECTION 78A

PART'S MANUAL SECTION 78A PROFESSIONAL SERIES ZERO TURN MOWER SERIES Models PZKH3, PZ30KH3, PZ303KH3 PZKH5, PZ30KH5, PZ303KH5 Published /03 PART'S MANUAL SECTION A An Operator's Manual was shipped with the equipment. The Operator's

More information

Reel Mower TRM 5138 and TRM 7192

Reel Mower TRM 5138 and TRM 7192 Reel Mower TRM and TRM Parts Manual Locke Turf 0 Highway E, Opp, Alabama () -00 General Information Mower Layout Please note that Left and Right are determined by standing at eh rear of the mower and facing

More information

Super EZ Chain Saw UT Page 1 of 18 Tools And Accessories

Super EZ Chain Saw UT Page 1 of 18 Tools And Accessories Super EZ Chain Saw UT-10440 Page 1 of 18 Tools And Accessories Super EZ Chain Saw UT-10440 Page 2 of 18 Tools And Accessories 24299 24299 ANVIL- Crankshaft installation 24304 24304 BIT- #2 pozidrive 24295

More information

Serial Number Range Electric Start & Bumper

Serial Number Range Electric Start & Bumper Electric Start & Bumper 100000-124663 01.00 1 300.00276 KEY 2 300.00277 SWITCH 3 311.11090 SCREW TE M6X10 4 311.12158 SCREW M8X70 5 312.11060 NUT M6 6 312.41060 NUT, SELF LOCKING M6 7 312.41080 NUT, SELF

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Page 1 of 75 Air Cleaner

Page 1 of 75 Air Cleaner 1610 Page 1 of 75 Air Cleaner 1610 Page 2 of 75 Air Cleaner 1 BS-212706 1 S Knob 2 BS-223002 1 Cover 3 BS-93715 1 S Nut, Hex 4 BS-271180 1 Washer 5 BS-222859 1 Cartridge Plate 6 BS-271271 1 S Element 7

More information

Tractor S/N 239, ,005 Page 1 of 76 42" Deck Assembly

Tractor S/N 239, ,005 Page 1 of 76 42 Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 1 of 76 42" Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 2 of 76 42" Deck Assembly 1 17861A 1 S Skirt, Extension 2 17961 1 S Skirt, Short 3 603-0181 1 S Plate

More information

MC-44S CONCRETE MIXER

MC-44S CONCRETE MIXER OPERATION AND PARTS MANUAL MC-44S CONCRETE MIXER Revision #7 (01/05/07) To find the latest revision of this publication, visit our website at: www.multiquip.com THIS MANUAL MUST ACCOMPANY THE EQUIPMENT

More information

Power Max 1028 LXE Snowthrower

Power Max 1028 LXE Snowthrower Form Number 3360-746 Rev B Power Max 1028 LXE Snowthrower Model No. 38640-290000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply the part number, the quantity,

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

IB-5385 GPK (Serie dal n ) - COMPLETE MACHINE

IB-5385 GPK (Serie dal n ) - COMPLETE MACHINE IB-5385 GPK (Serie dal n. 070001) - COMPLETE MACHINE Ref. Part nr. Qt.y Description Notes 1 P2020187 1 CHUTE DOOR 2 P00011098 1 BAG FRAME 3 P2020149 1 GRASS DEFLECTOR 4 P3160043 1 GRASS BAG 5 2020050A1

More information

ILLUSTRATED PARTS LIST MFG. ID NO MODEL NUMBER CRT900L PRODUCT NUMBER Rev BY

ILLUSTRATED PARTS LIST MFG. ID NO MODEL NUMBER CRT900L PRODUCT NUMBER Rev BY ILLUSTRATED PARTS LIST MFG. ID NO. 90930000 MODEL NUMBER CRT900L PRODUCT NUMBER 90 93 00-8 31 0-7 Rev. 1 03.10.1 BY HANDLE ASSEMBLY 101 10 100 1 1 13 11 10 1 7 1 1 1 0 19 11 handle_assy_10 18 31 17 1 3

More information

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A)

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A) M10/30 HERITAGE TRACTOR CODE 133E ILLUSTRATED PARTS LIST CODE SERIAL NO. 133E 280000001 ISSUE 01/21/08 1741746 PART NO: 111-2202 (Rev A) Table Of Contents PRODUCT COMPONENTS PAGES Chassis & Hood... 4

More information

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS Deluxe Seat Adjustment Easy hand lever action allows forward and

More information

z3300 Chain Saw UT Page 1 of 14 Accessories

z3300 Chain Saw UT Page 1 of 14 Accessories z3300 Chain Saw UT-10782 Page 1 of 14 Accessories z3300 Chain Saw UT-10782 Page 2 of 14 Accessories Ref # Part Number Qty S/P/F Description PT12371MD 1 Guide Bar 12" (Power Tip) (3/8") H1N7245AH 1 Chain

More information

MODEL NUMBER GARDOL 85SB PRODUCT NUMBER MFG. ID. NUMBER

MODEL NUMBER GARDOL 85SB PRODUCT NUMBER MFG. ID. NUMBER ILLUSTRATED PARTS LIST MODEL NUMBER GARDOL 8SB PRODUCT NUMBER 00-7 MFG. ID. NUMBER 0070 - Rev. AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. GARDOL 8SB (0070), PROD. NO. 00-7 0 7 8 7 7 0 7

More information

Power Max 826 LE Snowthrower

Power Max 826 LE Snowthrower Form Number 3360-741 Rev A Power Max 826 LE Snowthrower Model No. 38622-290000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply the part number, the quantity,

More information

Small Engine Parts. Super 2 Chain Saw UT Page 1 of 12 Engine Internals

Small Engine Parts. Super 2 Chain Saw UT Page 1 of 12 Engine Internals Small Engine Parts Super 2 Chain Saw UT-10654 Page 1 of 12 Engine Internals Super 2 Chain Saw UT-10654 Page 2 of 12 Engine Internals Ref # Part Number Qty Description 1 A95072 1 CRANKCASE & CYLINDER ASSY.

More information

Parts manual MANUAL NO REV. 04 (12/14/00)

Parts manual MANUAL NO REV. 04 (12/14/00) Parts manual Models: 968999159 / ZTH5221KAA 968999160 / ZTH5223KAA 968999161 / ZTH5223KOA 968999162 / ZTH5223KOLA 968999163 / ZTH5225KOA 968999165 / ZTH6125KOA 968999166 / ZTH6125KAA 968999171 / ZTH6126KOA

More information

Table of Contents QUICK REFERENCE GUIDE FOR 60K25X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 60K25X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... 0 K X PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 0KX...A - DECK COMPONENTS...B - DECK LIFT COMPONENTS... C - FRAME COMPONENTS... D - DRIVE COMPONENTS...E - CONTROL COMPONENTS LINKAGE PARTS...F

More information

RZ3016. Parts Manual. Zero Turn Mower /

RZ3016. Parts Manual. Zero Turn Mower / Parts Manual RZ30 Zero Turn Mower / 966612302-04 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in

More information

FORM NO A. Super Recycler. Mower. Model No & Up Model No & Up. Parts Catalog

FORM NO A. Super Recycler. Mower. Model No & Up Model No & Up. Parts Catalog FORM NO. 3322 912A Super Recycler Mower Model No. 20042 9900001 & Up Model No. 20043 9900001 & Up Parts Catalog 3322 912A ORDERING REPLACEMENT PARTS To order replacement parts, please supply: the part

More information

Parts Catalog. Commercial WY36 Mower. Toll Free Number: Mowers( ) Worldlawn Power Equipment, Inc.

Parts Catalog. Commercial WY36 Mower. Toll Free Number: Mowers( ) Worldlawn Power Equipment, Inc. Parts Catalog R Commercial WY36 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number:1-866-9-Mowers(1-866-966-9377) Catalog Catalog Mower Assembly 1.

More information

Parts List for Sentar (For Serial Numbers Prior to 19729)

Parts List for Sentar (For Serial Numbers Prior to 19729) Parts List for Sentar (For Serial Numbers Prior to 19729) Replace with newer revisions as they become available 2006 Wright Manufacturing, Inc. All rights reserved Updated 08/2006 52", 61" CUTTER DECKS

More information

IPL ILLUSTRATED PARTS MANUAL. Model SW Walk-Behind

IPL ILLUSTRATED PARTS MANUAL. Model SW Walk-Behind IPL 0 0 ILLUSTRATED PARTS MANUAL Model SW WalkBehind THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: SWFS with a serial number of L00000 to L0 SWAFS with a serial number of L0000 to L SWVFS

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS 4822 CHOPPER ML-136102 A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001 FORM 43093 (August 2004) Table of Contents 3 ELECTRICAL UNIT 5 #22 CHOPPER ATTACHMENT UNIT

More information

WM 20K COMMERCIAL MOWER PARTS MANUAL

WM 20K COMMERCIAL MOWER PARTS MANUAL Mower Discontinued - Parts Only WM 20K COMMERCIAL MOWER PARTS MANUAL Including Kawasaki FJ180V (newer) and FC150V (older) Engine Parts for Eastman Industries Walk Behind Model WM 20K Table of Contents

More information

1/24/2008 HANDLE BAR ASSEMBLY MODEL MB165, HT65. Item No.

1/24/2008 HANDLE BAR ASSEMBLY MODEL MB165, HT65. Item No. 165 Toll Free: 888-863-2252 (BAJA) PARTS AND PRICES ARE SUBJECT TO CHANGE 1 of 28 HANDLE BAR ASSEMBLY Part UPC Number Description Baja Description 1 165-001 883099010613 GRIP, RIGHT, THROTTLE CONTROL 1

More information

Agri-Fab OWNERS MANUAL. Model No " ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully

Agri-Fab OWNERS MANUAL. Model No  ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully Agri-Fab OWNERS MANUAL Model No. 45-03071 45-0361 CAUTION: Read Rules for Safe Operation and Instructions Carefully Safety Assembly Operation Maintenance Parts 42" ROUGH CUT TRAILMOWER the fastest way

More information